

Date received: 22/12/15

Date of issue: 08/01/16

Report consists of 1 test report.

Defects before testing: None

Sample name: 90342263 RACKEL pedal bin 30 l stainless steel
70324464 RACKEL pedal bin 30 l stainless steelALDA S.A.
UL.MELIORACYJNA 6
57-200 ZABKOWICE SLASKIE ()
PL - POLAND**SAMPLE N° 207066**

Overall dimensions: 360 x 300 x 640 (h) mm

List performed tests:

1. Durability of flaps ISO 7170:2005, clause 7.3.2



This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.


Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

TEST REPORT**207066 / 1**Date received: 22/12/15
Date of test: 07/01/16
Date of issue: 08/01/16ALDA S.A.
UL.MELIORACYJNA 6
57-200 ZABKOWICE SLASKIE
PL - POLANDSample name: 90342263 RACKEL pedal bin 30 l stainless steel
70324464 RACKEL pedal bin 30 l stainless steel**Durability of flaps ISO 7170:2005, clause 7.3.2**

Dimensions: Diam. 290 x 35 mm

Material: Metal

Application point: at the pedal

Tests results:

Number of cycles	Remarks
10000	No defects

Note: as agreed with the customer, the cover of the bin has been opened and closed by pushing and releasing the pedal, for the number of cycles in table above.

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon